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1. 9 = X (Client)
7] & = (Name) : (F) AR A~H
F 4 (Address) : A7]2 AgA SET AZIEER 148904 12 (Hdd=)1
o8] 4=} (Date of Receipt) : 2016. 08. 30.

2. P44 A A8 &% (Use of Report) : IEC 605294 B IP S5 294

3. AR FEE/ZA/ANEY (Test Sample)
Al % W (Description) : F=w&
A 25 A} (Manufacturer) @ (5) 4121l A~
5 9 H (Model Name) : SSW—-FC50B
A ZME (Serial Number) : —
7 E} (Remark) : -

4. A]87)2r (Date of Test) : 2016 098 08 ~ 20163 09€ 09y
5. A8 778/ (Test Standard/Method) : IEC 60529: 2001

6. A8 A (Testing Environment)
2% (Temperature) : (1 27.3 £ 2.0) C, #% (Humidity) : (59 + 2 ) % R.H.

7. A8ZA3} (Test Results) : AT (IP65)

B3 (Note) = 1. o] A& M os]zzt A&zt Aas gigt Agdaznie)s,
(The tesi results contained apply anly to the 1est sample(s) supplied by the client)
2. %7 99 Ad B2 glo] AAA Y Ze 2T BB T £ gt

(Thig test report shall not be reproduced in full or in part without approva] of the KTL in advance.)

i W

Affirmation g o3 (Name): 2% ignature) |’ ™ (Name): A&

o o 2L 2 (Tested by) | i 71= 3 9 A (Technical Manager)
1

(Signature)
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(The above test report is the accredited test results by Korea Laboratory Accreditation Scheme, which signed the ILAC—MRA.)
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SSW—-FC50B
325 mm X 245 mm/(P

(27713 2.0) @
(59 ki 2 geRAL
(100.2 = 2.0) kPa

FP202-02-02

16-051026-01-1




\“‘\\»iax.,,‘ﬁ

AHA M 1 16-051026-01-1]| X%,
Il Report No. m
ARHDIEMEY || 015 (4702 5) —

Korea Testing Laboratory il

. /—\
/'/”J'uln\“\

2. NEzd 4 33

FEF AL IP ANg=A 2 I
2.1 HANHE=A
+ ANEE BHEAC] EFa) slo]e] FAXE: 50 um
s A8 BAHERe B=H) eolo] 3kF: 75 mm
o DRI FMEA] ok 2 kg/m®
Al=R LRy g/m
s nH gAe | 6 |22 ‘%“‘Wf’é‘—ﬂ% . A
Ased g BE Age g ek 1767 cm®

+ AR 2] EgrE: —2.00 kPa(—200 mmH:0)

e Al5E F7] &% 0.10 LPM

+ AR WE£3 Uiy AIZEE F7] E1&: 3.40 Hj
e AlFAIZE 8 h

2.3 % AlEzxA
=E2] % H74: 6.3 mm
s =ZHAE %125 Vmin £ 5 %
- AA =TFQ FAEAY: =Z2HE 25 m "oz HAle14
Kia 5 240 mm 9% 3
* « xZA AE BERAAS A 28 m

2.4 TFAHAE

« AlEAZF 3 min

3. /18 AN ==

=50 Bl Al = 3 AF i A ICP Y3 oA g R oA 7 &

2= TESTO Testo 622 |ICP20140892| 2016, 05. 10 KT,

B of 2 2] MITUTOYO CD-20APX |[ICP20160207 | 2016. 05. 19 KTL
EEE ]

i KOMETER GA—101 ICP20150325| 2016. 05. 13 DDHT
258
B

£ DWYER RMA-13-SSV |ICP20150336 | 2016. 05. 11 KTL
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